

Comparison of Oral Anticoagulants

The recent proliferation of oral anticoagulants has healthcare professionals questioning how to choose among them. The newest oral anticoagulants are apixaban (*Eliquis*), dabigatran (*Pradaxa*), edoxaban (*Savaysa*, U.S.; *Lixiana*, Canada), rivaroxaban (*Xarelto*), and betrixaban (*Bevyxxa*, U.S.). The following chart compares the indications, clinical benefit, antidotes, washout, switching to/from warfarin, and other therapeutic considerations for these agents.

Abbreviations: A fib = atrial fibrillation; AV = arteriovenous; BID = twice daily; CABG = coronary artery bypass graft; CAD = coronary artery disease; CrCl = creatinine clearance; DVT = deep vein thrombosis; INR = international normalized ratio; LMWH = low molecular weight heparin; MI = myocardial infarction; NNT = number needed to treat; PCI = percutaneous coronary intervention; PE = pulmonary embolism; P-gp = p-glycoprotein; PTCA = percutaneous transluminal coronary angioplasty; TIA = transient ischemic attack; VTE = venous thromboembolism.

Apixaban (<i>Eliquis</i>) (direct factor Xa inhibitor)	
Approved Indications and Usual Dose	<p><u>U.S.:</u>¹</p> <ul style="list-style-type: none"> • Thromboembolism (e.g., stroke) prevention in nonvalvular A fib (5 mg BID; 2.5 mg BID for patients with two or more of the following: age 80 years and older, weight 60 kg or less, serum creatinine 1.5 mg/dL or greater) • VTE prevention post-hip or knee replacement (2.5 mg twice daily for 35 days [hip] or 12 days [knee] starting 12 to 24 hrs post-op) • DVT/PE treatment (10 mg BID for seven days, then 5 mg BID) • DVT/PE prevention of recurrence (2.5 mg BID after at least six months of treatment) <p><u>Canada:</u>²</p> <ul style="list-style-type: none"> • Thromboembolism (e.g., stroke) prevention in A fib (in patients with CrCl \geq25 mL/min., 5 mg BID; 2.5 mg BID for patients with two or more of the following: age 80 years and older, weight 60 kg or less, serum creatinine 133 μmol/L or greater). Data limited if CrCl 15 to 24 mL/min; no dosing recommendation can be made.² • VTE prevention post-hip or knee replacement (2.5 mg twice daily for 32 to 38 days [hip] or 10 to 14 days [knee], starting 12 to 24 hrs post-op, assuming hemostasis achieved) • DVT/PE treatment (10 mg BID for seven days, then 5 mg BID) • DVT/PE prevention of recurrence (2.5 mg BID after at least six months of treatment)
Renal Dosing	<ul style="list-style-type: none"> • <u>A fib</u> indication, see above. Based on limited data, a dose of apixaban 2.5 mg BID instead of 5 mg BID might be considered in hemodialysis patients.^{45,47} Canada: not recommended if CrCl <15 mL/min or on dialysis.² • <u>DVT/PE prevention/recurrence indications, Canada:</u> caution if CrCl 15 to 29 mL/min, but no dosage adjustment recommended. Not recommended if CrCl <15 mL/min or on dialysis.²

More...

Apixaban, continued	
Clinical Benefit In... ^a	<p><u>A fib</u>: for every 1000 patients treated per year, apixaban prevents three more strokes, avoids ten major bleeds, and prevents four deaths compared to warfarin.³</p> <p><u>Post-hip/knee replacement</u>: at least as effective as enoxaparin for preventing VTE; comparable bleeding.^{4,5}</p> <p><u>DVT/PE treatment/prevention of recurrence</u>: comparable to enoxaparin/warfarin for prevention of recurrent VTE or VTE death (combined endpoint); less bleeding.⁴⁰</p>
Antidote/pre-op, pre-procedure washout (if indicated)	No specific antidote. See our chart, <i>Managing Bleeding with the New Oral Anticoagulants</i> , and commentaries, <i>Stopping Antithrombotics Before Surgery</i> and <i>Managing Antithrombotics Before Minor Procedures</i> .
Therapeutic Considerations	<ul style="list-style-type: none"> • Requires BID dosing.^{1,2} • Not recommended in patients with <u>prosthetic heart valves</u>.^{1,2} Canada: not recommended in hemodynamically significant rheumatic heart disease, especially mitral stenosis.² • <u>Severe liver impairment</u>: not recommended (U.S.).¹ Canada: contraindicated in hepatic disease with coagulopathy and clinically significant bleeding risk.² • Prophylax for at least 10 to 14 days after hip or knee replacement, and up to 35 days, especially after hip replacement.¹⁷ • For VTE treatment, continue for at least three months.¹⁸ Benefit of extended use may not outweigh risk in patients with high bleeding risk.¹⁸
Switching To/From Other Anticoagulants	<ul style="list-style-type: none"> • To switch <u>from warfarin</u>, stop warfarin, then start apixaban when INR <2.^{1,2} • To switch <u>to warfarin</u>: apixaban increases INR, thus confounding initial warfarin dosing.^{1,2} U.S.: Consider starting a parenteral anticoagulant plus warfarin when the next dose of apixaban would have been due, then discontinuing the parenteral agent when the INR reaches the desired range.¹ Canada: continue apixaban with warfarin until the INR is >2. Use the “usual” initial warfarin dose for the first two days. Thereafter, check INR just prior to the next dose of apixaban to minimize apixaban interference with the INR.² • See product labeling for instructions for switching to/from other anticoagulants.
Select Drug Interactions	<ul style="list-style-type: none"> • U.S.: reduce dose by 50% with <u>strong inhibitors of BOTH CYP3A4 and P-gp</u> (e.g., itraconazole, ketoconazole, ritonavir, clarithromycin). Avoid in patients already taking 2.5 mg BID.¹ Canada: contraindicated. Canadian contraindication also includes posaconazole, voriconazole, and HIV protease inhibitors.² • Avoid <u>strong inducers of BOTH CYP3A4 and P-gp</u> (e.g., carbamazepine, phenytoin, phenobarbital, St. John’s wort, rifampin).^{1,2}
<i>Continued...</i>	<ul style="list-style-type: none"> • Caution with antiplatelets and anticoagulants (U.S.).¹ Canada: anticoagulants contraindicated; caution with

Apixaban, continued	
Select Drug Interactions, Continued	antiplatelets. Prasugrel and ticagrelor not recommended. ² <ul style="list-style-type: none"> • Dual antiplatelet therapy about doubles bleeding risk.⁶
Cost of 30-day supply ^b	2.5 mg BID or 5 mg BID. <u>U.S.</u> : \$359.92, <u>Canada</u> : \$103.68
Betrixaban (Bevyxxa [U.S.]) (direct factor Xa inhibitor)	
Approved Indications and Usual Dose	<ul style="list-style-type: none"> • VTE prevention in acutely ill medical, non-surgical patients with moderate or severely limited mobility plus other VTE risk factors (160 mg x 1, then 80 mg once daily with food, for 35 to 42 days)⁴⁸
Renal dosing	<ul style="list-style-type: none"> • For CrCl 15 to <30 mL/min (calculated using actual body weight): 80 mg x 1, then 40 mg once daily with food for 35 to 42 days.⁴⁸ • Patients with CrCl <15 mL/min, dialysis patients, and patients likely to need dialysis within three months were excluded from the clinical trial used for FDA approval.⁴⁹ • It is unknown if betrixaban is removed by hemodialysis.⁴⁸
Clinical Benefit In... ^a	<ul style="list-style-type: none"> • <u>VTE prevention in acutely ill medical patients</u>: vs about 10 days' treatment with enoxaparin, NNT to prevent one <u>symptomatic event</u> (symptomatic DVT, non-fatal PE, or VTE death) = 167.⁴⁸ NNT = 63 to prevent one <u>asymptomatic or symptomatic</u> VTE.⁴⁹ Comparable major bleeding, but NNH = 90 for clinically important (but nonmajor) bleeding that may require prescriber contact, intervention (e.g., drug discontinuation), or patient discomfort.⁴⁸ NNT = 170 to prevent one VTE-related readmission.⁵¹
Antidote/pre-op, pre-procedure washout (if indicated)	<ul style="list-style-type: none"> • No specific antidote. See our chart, <i>Managing Bleeding with the New Oral Anticoagulants</i>, for general information. • Half-life 19 to 27 hours.⁴⁸ Expect betrixaban's effect to last for at least 72 hours after the last dose.⁴⁸ • Do not remove epidural catheter sooner than 72 hours after the last dose, and do not give betrixaban sooner than five hours after catheter removal. Delay betrixaban use for 72 hours in the event of traumatic puncture.⁴⁸
Therapeutic Considerations	<ul style="list-style-type: none"> • U.S. approval was based on the APEX clinical trial.⁴⁸ Enrolled patients were at high risk of VTE. Patients were required to have an elevated D-dimer or be 75 years or older, in addition to having restricted mobility plus decompensated heart failure, acute respiratory failure, infection, ischemic stroke, or acute rheumatic disease.⁴⁹ • Notable APEX exclusion criteria included body weight <45 kg; dual antiplatelet therapy; recent significant bleeding, trauma, peptic ulcer disease, or major surgery; potential need for major surgery; active lung cancer; or low platelets.⁴⁹ • Not indicated for patients with prosthetic heart valves due to lack of data.⁴⁸ • Avoid use in hepatic impairment.⁴⁸ • Less than 6% of betrixaban patients in the trial used for FDA approval had a CrCl of 15 to <30 mL/min.⁴⁹ • Few APEX enrollees had a history of cancer or VTE. Only 18% received a reduced dose due to P-gp interaction.⁴⁹

Betrixaban , continued	
Switching To/From Other Anticoagulants	<ul style="list-style-type: none"> No data.
Select Drug Interactions	<ul style="list-style-type: none"> Reduce dose to 40 mg once daily (after 80 mg loading dose) with strong P-gp inhibitors (e.g., amiodarone, azithromycin, clarithromycin, ketoconazole, verapamil).⁴⁸ Patients with CrCl 15 to <30 mL/min requiring a strong P-gp inhibitor were excluded from the clinical trial used for FDA approval.⁴⁹ Avoid in such patients.⁴⁸ Caution with antiplatelets and anticoagulants.⁴⁸ Not studied in patients requiring dual antiplatelet therapy.⁴⁹
Cost of 30-day supply ^b	40 or 80 mg once daily. <u>U.S.</u> : \$450 ^c
Dabigatran (Pradaxa) (direct thrombin inhibitor)	
Approved Indications and Usual Dose	<p><u>U.S.</u>:⁷</p> <ul style="list-style-type: none"> Thromboembolism (e.g., stroke) prevention in nonvalvular A fib (150 mg BID) DVT/PE treatment (following 5 to 10 days' treatment with a parenteral anticoagulant)/prevention of recurrence (150 mg BID). (Start 0 to 2 hours before the next dose of parenteral anticoagulant would have been due, or at the time of discontinuation of heparin drip.) VTE prevention post-hip replacement (220 mg once daily x 28 to 35 days. If started on day of surgery [1 to 4 hrs post-op, assuming hemostasis achieved], initial dose is 110 mg). <p><u>Canada</u>:⁸</p> <ul style="list-style-type: none"> Thromboembolism (e.g., stroke) prevention in A fib (150 mg BID; 110 mg BID for patients ≥80 years, and for patients at higher risk of bleeding, including patients ≥75 years of age with at least one other bleeding risk factor; also consider for other elderly. VTE prevention post-hip or knee replacement (220 mg once daily x 10 days [knee] or 28 to 35 days [hip]. If started on day of surgery, normally within 1 to 4 hrs post-op, assuming hemostasis achieved, initial dose is 110 mg. Consider 150 mg once daily for patients over 75 years). DVT/PE treatment (following 5 to 10 days' treatment with a parenteral anticoagulant)/prevention of recurrence (150 mg BID; 110 mg BID for patients ≥80 years, and for patients at higher risk of bleeding, including patients ≥75 years of age with at least one other bleeding risk factor). (Start 0 to 2 hours before the next dose of parenteral anticoagulant would have been due, or at the time of discontinuation of heparin drip.)
Renal Dosing	<ul style="list-style-type: none"> Check renal function at baseline, yearly (Canada), and when clinically indicated.^{7,8} Also see drug interactions section, below. Canada, contraindicated if CrCl <30 mL/min.⁸ A fib (U.S.): use 75 mg BID if CrCl 15 to 30 mL/min.⁷ No dosing information for CrCl <15 mL/min or dialysis.⁷ DVT/PE treatment/prevention and VTE prevention post-hip replacement (U.S.): no dosing information for CrCl ≤30 mL/min or dialysis.⁷
Continued...	

Dabigatran, continued	
Renal dosing, continued	<ul style="list-style-type: none"> • DVT/PE treatment/prevention (Canada): for CrCl 30 to 50 mL/min., a dose reduction to 110 mg BID can be considered based on risk/benefit, but is not recommended.⁸ • VTE prevention post-hip/knee replacement (Canada): for CrCl 30 to 50 mL/min., dose is 150 mg once daily. If started on day of surgery, normally within 1 to 4 hrs post-op, assuming hemostasis is achieved, initial dose is 75 mg.⁸
Clinical Benefit In... ^a	<p><u>A fib</u>: prevents about five more strokes per 1000 patients per year than warfarin. Lower rate of hemorrhagic and ischemic stroke, higher rate of major GI bleed, comparable overall bleeding.¹⁰</p> <p><u>Post-hip/knee replacement</u>: comparable to enoxaparin for prevention of VTE & mortality (combined endpoint); comparable major bleeding.¹¹⁻¹³</p> <p><u>DVT/PE treatment/prevention of recurrence</u>: comparable to warfarin for prevention of recurrent VTE or VTE death (combined endpoint); comparable major bleeding.¹⁴</p>
Antidote/pre-op, pre-procedure washout (if ind.)	Reversal agent: <i>Praxbind</i> (idarucizumab). See our chart, <i>Managing Bleeding with the New Oral Anticoagulants</i> , and commentaries, <i>Stopping Antithrombotics Before Surgery</i> and <i>Managing Antithrombotics Before Minor Procedures</i> .
Therapeutic Considerations	<ul style="list-style-type: none"> • Requires BID dosing for A fib and DVT/PE treatment/prevention indications.^{7,8} • Causes gastrointestinal symptoms in over 10% of patients.⁷ • Caution if 75 years or older, poor renal function, or underweight.⁷⁻⁹ • Contraindicated with mechanical heart valve, and not recommended with bioprosthetic valves (U.S.).⁷ Canada: contraindicated in patients requiring anticoagulation for a prosthetic heart valve. Not recommended in patients with hemodynamically significant rheumatic heart disease, especially mitral stenosis.⁸ • Dispense/store in original package.^{7,8} Once bottle opened, use within 4 months.^{7,8} • For VTE treatment, continue for at least three months.^{8,18} Benefit of extended use may not outweigh risk in patients with high bleeding risk.¹⁸ • Prophylax for at least 10 to 14 days after hip or knee replacement, and up to 35 days, especially after hip replacement.¹⁷
Switching To/From Other Anticoagulants	<ul style="list-style-type: none"> • To switch <u>from warfarin</u>, stop warfarin, then start dabigatran when INR <2.^{7,8} • To switch <u>to warfarin</u>, start warfarin three days (if CrCl ≥50 mL/min), two days (if CrCl 30 to 50 mL/min), or one day (if CrCl 15 to 30 mL/min [U.S.]) before discontinuing dabigatran.^{7,8} No recommendations are available for patients with CrCl <15 mL/min.⁷ • See product labeling for instructions for switching to/from other anticoagulants.

Dabigatran, continued	
Select Drug Interactions	<ul style="list-style-type: none">• <u>P-gp inhibitors</u> may increase dabigatran levels.^{7,8}<ul style="list-style-type: none">• Ketoconazole and other strong P-gp inhibitors contraindicated (Canada).⁸• <u>A fib indication (U.S.)</u>: avoid P-gp inhibitors if CrCl <30 mL/min.⁷ Reduce dose to 75 mg BID with ketoconazole or dronedarone if CrCl 30 to 50 mL/min.⁷• <u>VTE/PE treatment/prevention (including post-hip replacement)(U.S.)</u>:⁷ avoid use of P-gp inhibitors if CrCL <50 mL/min.⁷• <u>VTE prevention post-hip/knee replacement (Canada)</u>: use 150 mg once daily with the P-gp inhibitors amiodarone, verapamil, and quinidine. Consider 75 mg once daily in patients taking verapamil who also have moderate renal impairment.⁸ Verapamil initiation should be avoided following orthopedic surgery in patients already taking dabigatran.⁸• Give dabigatran 2 hrs before quinidine (A fib) or verapamil (Canada).⁸• <u>P-gp inducers</u> could decrease dabigatran efficacy.^{7,8} Avoid <u>P-gp inducers</u> per U.S. labeling (Canada: avoid stronger inducers [e.g., rifampin, carbamazepine, phenytoin, St. John's wort]).^{7,8}• Caution with antiplatelets.^{7,8} Ticagrelor or prasugrel not recommended (Canada).⁸ Use with aspirin 100 mg or less can be considered.⁸ Co-administration with aspirin or clopidogrel about doubles bleeding risk.⁸ Caution with anticoagulants (Canada: contraindicated).^{7,8}• Drugs that increase gastric pH could reduce efficacy. Take dabigatran at least 2 hrs before antacids. Avoid antacids for 24 hrs after hip/knee replacement (Canada).⁸
Cost of 30-day supply ^b	150 mg BID. <u>U.S.</u> : \$333.57, <u>Canada</u> : \$106.80 (<i>Pradaxa</i> savings card can reduce out-of-pocket cost by up to \$2400 per year for U.S. patients with private insurance. Other patients can get a free 30-day supply at www.pradaxa.com .)
Edoxaban (<i>Savaysa</i> [U.S.], <i>Lixiana</i> [Canada]) (direct factor Xa inhibitor)	
Approved Indications and Usual Dose	<u>U.S.</u> : ⁴¹ <ul style="list-style-type: none">• Thromboembolism (e.g., stroke) prevention in nonvalvular A fib in patients with CrCl >50 to ≤95 mL/min (60 mg once daily).• DVT/PE treatment (following 5 to 10 days' treatment with a parenteral anticoagulant) (60 mg once daily; 30 mg once daily if body weight ≤60 kg). <u>Canada</u> : ⁴⁴ <ul style="list-style-type: none">• Thromboembolism (e.g., stroke) prevention in nonvalvular A fib in patients (60 mg once daily; 30 mg once daily if body weight ≤60 kg).• DVT/PE treatment/prevention of recurrence (following 5 to 10 days' treatment with a parenteral anticoagulant) (60 mg once daily; 30 mg once daily if body weight ≤60 kg).

Edoxaban (<i>Savaysa</i> [U.S.], <i>Lixiana</i> [Canada]), continued	
Renal Dosing	<p><u>U.S.</u>:⁴¹</p> <ul style="list-style-type: none"> • A fib: 60 mg once daily for CrCl >50 to ≤95 mL/min, or 30 mg once daily for CrCl 15 to 50 mL/min. Not for use in patients with CrCl >95 mL/min. • DVT/PE treatment: 30 mg once daily for CrCl 15 to 50 mL/min. • Not recommended if CrCl <15 mL/min. <p><u>Canada</u>:⁴⁴</p> <ul style="list-style-type: none"> • 30 mg once daily for CrCl 30 to 50 mL/min. • Not recommended if CrCl <30 mL/min.
Clinical Benefit In... ^a	<p><u>A fib</u>: about as effective as warfarin, with lower risk of major bleeding (six fewer bleeds per 1000 patients per year).⁴² (Also see “Therapeutic Considerations,” below.)</p> <p><u>DVT/PE treatment</u>: About as effective as warfarin, with less bleeding (18 fewer bleeds [composite of major plus clinically relevant nonmajor bleeding] per 1000 patients per year).⁴³</p>
Antidote/pre-op, pre-procedure washout (if indicated)	No specific antidote. See our chart, <i>Managing Bleeding with the New Oral Anticoagulants</i> . Discontinue at least 24 hours before invasive procedures/surgery. ^{41,44} Canada: consider stopping at least 48 hours if complete hemostasis is desired or in patients at particularly high bleeding risk. ⁴⁴ See our commentaries, <i>Stopping Antithrombotics Before Surgery</i> and <i>Managing Antithrombotics Before Minor Procedures</i> .
Therapeutic Considerations	<ul style="list-style-type: none"> • For A fib, concerns that efficacy may be less than warfarin at higher CrCl is reflected in the U.S. prescribing information, but Canadian labeling does not reflect these concerns. Numerical differences are small and not statistically significant.^{41,44} • Not recommended in patients with mechanical heart valves or moderate to severe mitral stenosis (U.S.).⁴¹ Canada: not recommended in patients with prosthetic heart valves or hemodynamically significant rheumatic heart disease, especially mitral stenosis.⁴⁴ • For VTE treatment, continue for at least three months.¹⁸ Benefit of extended use may not outweigh risk in patients with high bleeding risk.¹⁸ • Not recommended in moderate or severe hepatic impairment (U.S.).⁴¹ Canada: not recommended in severe hepatic impairment. Contraindicated in hepatic disease with coagulopathy and clinically significant bleeding risk.⁴⁴
Switching To/From Other Anticoagulants	<ul style="list-style-type: none"> • To switch <u>from warfarin</u>, stop warfarin, then start edoxaban when INR ≤2.5.^{41,44} • To switch <u>to warfarin</u>, reduce edoxaban dose by half and start warfarin. Check INR at least weekly, just prior to edoxaban dose. Stop edoxaban once INR is ≥2 and is stable.^{41,44} Alternatively, stop edoxaban and “bridge” with a parenteral anticoagulant until INR is ≥2 and is stable.^{41,44} • See product labeling for instructions for switching to/from other anticoagulants.

Edoxaban (Savaysa [U.S.], Lixiana [Canada]), continued	
Select Drug Interactions	<ul style="list-style-type: none"> • Use with anticoagulants not recommended (Canada: contraindicated, except when switching).^{41,44} Caution with antiplatelets.^{41,44} • Avoid rifampin (P-gp inducer).⁴¹ Canadian labeling also recommends avoiding use of other strong CYP3A4 and P-gp inducers (e.g. phenytoin, carbamazepine, phenobarbital).⁴⁴ • U.S.: Reduce dose to 30 mg once daily for DVT/PE indication in patients taking certain P-gp inhibitors (e.g., azithromycin, clarithromycin, erythromycin, itraconazole [oral], ketoconazole [oral], quinidine, or verapamil).⁴¹ Canada: reduce dose to 30 mg once daily with certain P-gp inhibitors (e.g., cyclosporine, dronedarone, erythromycin, ketoconazole, quinidine, but NOT amiodarone or verapamil).⁴⁴
Cost of 30-day supply ^b	60 mg or 30 mg once daily. <u>U.S.</u> : \$291.30, <u>Canada</u> : \$92.02 Savaysa savings card can reduce out-of-pocket cost to U.S. patients with private insurance to \$4 per month (www.savaysa.com).
Rivaroxaban (Xarelto) (direct factor Xa inhibitor)	
Approved Indications and Usual Dose	<p><u>U.S.</u>:¹⁵</p> <ul style="list-style-type: none"> • VTE prevention post-hip or knee replacement (10 mg once daily for 35 days [hip] or 12 days [knee] starting 6 to 10 hrs post-op, assuming hemostasis achieved) • Thromboembolism (e.g., stroke) prevention in nonvalvular A fib (20 mg once daily with evening meal to improve absorption) • DVT/PE treatment/prevention of recurrence (15 mg twice daily x 3 weeks, then 20 mg once daily [with food to improve absorption] for six months, then 10 mg once daily) <p><u>Canada</u>:¹⁶</p> <ul style="list-style-type: none"> • VTE prevention post-hip or knee replacement (10 mg once daily for 35 days [hip] or 14 days [knee], starting 6 to 10 hrs post-op, assuming hemostasis achieved) • Thromboembolism (e.g., stroke) prevention in A fib (20 mg once daily with food to improve absorption) • DVT/PE treatment/prevention of recurrence (15 mg twice daily x 3 weeks, then 20 mg once daily, with food to improve absorption). Treatment duration should last a minimum of 3 months.
Renal Dosing	<ul style="list-style-type: none"> • Check renal function at baseline, yearly (Canada), and when clinically indicated.^{15,16} Canada, monitor if CrCl close to 30 mL/min or potential for worsening renal function.¹⁶ • A fib indication requires renal dosing (15 mg with evening meal for CrCl 15 to 50 mL/min [U.S.], 30 to 49 mL/min [Canada]).^{15,16} Pharmacokinetic data suggest rivaroxaban 10 or 15 mg once daily in hemodialysis patients provides levels similar to patients in the pivotal A Fib trial, but there are no clinical outcome data.^{15,46} • For DVT/PE prevention and treatment and VTE prevention post-hip/knee replacement, avoid if CrCl <30 mL/min.^{15,16}

Rivaroxaban (Xarelto) (direct factor Xa inhibitor), continued	
Clinical Benefit In... ^a	<p><u>Post-hip/knee replacement</u>: prevents 4 more VTEs compared to LMWH and causes 9 more serious bleeds per 1000 patients treated for 14 days.¹⁷</p> <p><u>A fib</u>: comparable to warfarin for preventing stroke or systemic embolism in patients with relatively high stroke risk. Comparable major bleeding, but INR in therapeutic range only 55% of time. Lower rate of hemorrhagic stroke, higher rate of major GI bleed. Increase in events after stopping may reflect poor transition to warfarin, not hypercoagulability.²¹</p> <p><u>DVT treatment/prevention of recurrence</u>: comparable to enoxaparin/warfarin for prevention of recurrent VTE; comparable major bleeding or clinically relevant nonmajor bleeding (combined endpoint).²²</p> <p><u>PE treatment/prevention of recurrence</u>: comparable to enoxaparin/warfarin for prevention of recurrent VTE; lower rate of major bleeding²³</p>
Antidote/pre-op, pre-procedure washout (if indicated)	No specific antidote. See our chart, <i>Managing Bleeding with the New Oral Anticoagulants</i> , and commentaries, <i>Stopping Antithrombotics Before Surgery</i> and <i>Managing Antithrombotics Before Minor Procedures</i> .
Therapeutic Considerations	<ul style="list-style-type: none">• For A fib, some data suggest once-daily dosing insufficient, but BID dosing untested.²⁴• Not recommended in patients with prosthetic heart valves,^{15,16} or (Canada) patients with hemodynamically significant rheumatic heart disease, especially mitral stenosis.¹⁶• Avoid in patients with moderate or severe liver impairment or liver disease with coagulopathy.¹⁵ Canada: contraindicated in liver disease with bleeding risk.¹⁶• For VTE treatment, continue for at least three months.¹⁸ Benefit of extended use may not outweigh risk in patients with high bleeding risk.¹⁸• Caution in elderly. Underweight patients have slightly increased levels/response.¹⁶• Prophylax for at least 10 to 14 days after hip or knee replacement, and up to 35 days, especially after hip replacement.¹⁷
Switching To/From Other Anticoagulants	<ul style="list-style-type: none">• To switch <u>from warfarin</u>, stop warfarin, then start rivaroxaban when INR <3 (2.5 or less per Canadian labeling).^{15,16}• To switch <u>to warfarin</u>: rivaroxaban increases INR, thus confounding initial warfarin dosing.^{15,16} U.S.: consider starting a parenteral anticoagulant plus warfarin when the next dose of rivaroxaban would have been due.¹⁵ Canada: continue rivaroxaban with warfarin until the INR is >2. Use the “usual” initial warfarin dose for the first two days. Thereafter, check INR just prior to the next dose of rivaroxaban to minimize rivaroxaban interference with the INR.¹⁶• See product labeling for guidance on switching to/from other anticoagulants.

Rivaroxaban (Xarelto) (direct factor Xa inhibitor), continued	
Select drug interactions	<ul style="list-style-type: none"> • Avoid use with <u>drugs that are BOTH P-gp and strong CYP3A4 inhibitors</u> (e.g., ketoconazole, itraconazole, posaconazole, ritonavir [all contraindicated, per Canadian labeling]).^{15,16} Caution with clarithromycin and fluconazole (Canadian labeling).¹⁶ • In patients with CrCl 15 to <80 mL/min., the decision to use a combined P-gp/moderate CYP3A4 inhibitor (e.g., erythromycin) is a risk/benefit determination (U.S.).¹⁵ Canada: use erythromycin with caution in patients with mild to moderate renal impairment.¹⁶ • Drugs that are <u>P-gp and strong CYP3A4 inducers</u> (e.g., rifampin, carbamazepine, phenytoin, St. John's wort) may decrease efficacy.^{15,16} Avoid.^{15,16} • Avoid use with other anticoagulants (Canada: contraindicated).^{15,16} Antiplatelets increase bleeding risk; co-administer with caution.^{15,16}
Cost of 30-day supply ^b	<p>10, 15, or 20 mg once daily <u>U.S.:</u> \$333.27, <u>Canada:</u> \$92.02</p> <p><i>Xarelto CarePath</i> savings card can reduce out-of-pocket cost to U.S. patients with private insurance to \$0 per month (\$3400 maximum annual benefit)(www.xareltocarepath.com).</p>
Warfarin (Coumadin) (inhibits formation of vitamin-K dependent clotting factors)	
Approved Indications (Note: warfarin dosing variable and patient specific.)	<p><u>U.S.:</u>²⁵</p> <ul style="list-style-type: none"> • Prevention/treatment of venous thrombosis/PE • Prevention/treatment of thromboembolism due to A fib or prosthetic heart valve • Secondary prevention post-MI <p><u>Canada:</u>²⁶</p> <ul style="list-style-type: none"> • Prevention/treatment of venous thrombosis/PE • Prevention/treatment of thromboembolism due to A fib • Prevention of reinfarction and thromboembolism (e.g., stroke) post-MI (adjunct) • TIA (adjunct)
Renal Dosing	<ul style="list-style-type: none"> • Adjust per INR testing. Renal function minor determinant of warfarin response.²⁵ • Preferred anticoagulant for A fib with CrCl <15 mL/min.¹⁹

Warfarin (Coumadin) (inhibits formation of vitamin-K dependent clotting factors), continued	
Clinical Benefit In... ^a	<p><u>A fib</u>: prevents stroke (NNT = 32 vs placebo for one year to prevent one stroke).²⁷</p> <p><u>Post hip/knee replacement</u>: prevents 3 fewer major clots compared to LMWH and causes two more fatal bleeds per 1000 patients treated for 14 days.¹⁷</p> <p><u>PE/DVT (with initial use of heparin)</u>: reduces risk of recurrence and mortality [Evidence level B; lower quality RCTs]²⁸</p> <p><u>Post-MI</u>: reduces reinfarction, stroke, and mortality (INR 2.8 to 4.8);²⁹ warfarin (INR 2 to 2.5) plus aspirin (75 mg once daily) superior to aspirin alone or warfarin (INR 2.8 to 4.2) alone (combined endpoint).³⁰</p> <p><u>Rheumatic mitral valve disease (off-label)</u>: reduces embolic events and mortality in patients <u>with embolic history</u>; reduces embolic events in patients <u>with A fib</u>, promotes resolution of left atrial thrombus [Evidence level B; clinical cohort].³¹⁻³³</p> <p><u>Mechanical heart valve (off-label, Canada)</u>: reduces embolism and valve thrombosis.³⁴</p>
Antidote/pre-op, pre-procedure washout (if indicated)	<p>Vitamin K/ Washout: five days³⁵ Also see our commentaries, <i>Stopping Antithrombotics Before Surgery</i> and <i>Managing Antithrombotics Before Minor Procedures</i>.</p>
Therapeutic Considerations	<ul style="list-style-type: none"> • INR monitoring required at least every four weeks.^{25,26} Goal 2 to 3 for most indications.¹⁸ • Prophylax for at least 10 to 14 days after hip or knee replacement, and up to 35 days, especially after hip replacement.¹⁷ • Not more effective than aspirin for noncardioembolic stroke.³⁷ • Preferred anticoagulant for A fib with CAD.³⁹ • For VTE treatment, continue for at least three months.¹⁸ Benefit of extended use may not outweigh risk in patients with high bleeding risk.^{18,20}
Select drug interactions	<ul style="list-style-type: none"> • Many drug and food interactions. • Potential for significant interactions with inducers/inhibitors of CYP2C9, 2C19, 1A2, and 3A4. • Use with antiplatelets increases bleeding risk. Benefit of combo (most data with aspirin or clopidogrel) may outweigh risk in certain patients, such as mechanical heart valve patients, or in A fib <u>plus</u> recent stent or recent CABG.^{19,36,38,50}

Warfarin (Coumadin) (inhibits formation of vitamin-K dependent clotting factors), continued	
Cost of 30-day supply ^b	5 mg once daily U.S.: <\$5, <u>Canada</u> : \$2.15

- a. Based on Level A evidence unless otherwise noted.
- b. U.S. cost for dose specified (of generic, if available) is wholesale average cost at time of writing unless otherwise specified. Canadian prices are wholesale. Does not include cost of monitoring.
- c. Medication pricing by Elsevier, accessed February 2018.

Users of this PL Detail-Document are cautioned to use their own professional judgment and consult any other necessary or appropriate sources prior to making clinical judgments based on the content of this document. Our editors have researched the information with input from experts, government agencies, and national organizations. Information and internet links in this article were current as of the date of publication.

Levels of Evidence

In accordance with the trend towards Evidence-Based Medicine, we are citing the **LEVEL OF EVIDENCE** for the statements we publish.

Level	Definition
A	High-quality randomized controlled trial (RCT) High-quality meta-analysis (quantitative systematic review)
B	Nonrandomized clinical trial Nonquantitative systematic review Lower quality RCT Clinical cohort study Case-control study Historical control Epidemiologic study
C	Consensus Expert opinion
D	Anecdotal evidence In vitro or animal study

Adapted from Siwek J, et al. How to write an evidence-based clinical review article. *Am Fam Physician* 2002;65:251-8.

Project Leader in preparation of this PL Detail-Document (320506): *Melanie Cupp, Pharm.D., BCPS* (last modified February 2018)

References

- Product information for *Eliquis*. Bristol-Myers Squibb Company. Princeton, NJ 08543. November 2017.
- Product monograph for *Eliquis*. Bristol-Myers Squibb Canada. Montreal, QC H4S 0A4. June 2016.
- Granger CB, Alexander JH, McMurray JJ, et al. Apixaban versus warfarin in patients with atrial fibrillation. *N Engl J Med* 2011;365:981-92.
- Lassen MR, Gallus A, Raskob GE, et al. Apixaban versus enoxaparin for thromboprophylaxis after hip replacement. *N Engl J Med* 2010;363:2487-98.
- Lassen MR, Raskob GE, Gallus A, et al. Apixaban versus enoxaparin for thromboprophylaxis after knee replacement (ADVANCE-2): a randomised double-blind trial. *Lancet* 2010;375:807-15.
- Alexander JH, Lopes RD, James S, et al. Apixaban with antiplatelet therapy after acute coronary syndrome. *N Engl J Med* 2011;365:699-708.
- Product information for *Pradaxa*. Boehringer Ingelheim Pharmaceuticals, Inc. Ridgefield, CT 06877. July 2017.
- Product monograph for *Pradaxa*. Boehringer Ingelheim Canada Ltd. Burlington, ON L7L 5H4. August 2016.
- Legrand M, Mateo J, Aribaud A, et al. The use of dabigatran in elderly patients. *Arch Intern Med* 2011;171:1285-6.
- Connolly SJ, Ezekowitz MD, Yusuf S, et al. Dabigatran versus warfarin in patients with atrial fibrillation. *N Engl J Med* 2009;361:1139-51.
- The RE-MOBILIZE Writing Committee. Oral thrombin inhibitor dabigatran etexilate vs North American enoxaparin regimen for prevention of venous thromboembolism after knee arthroplasty surgery. *J Arthroplasty* 2009;24(1):1-9.
- Eriksson BI, Dahl OE, Rosencher N, et al. Dabigatran etexilate versus enoxaparin for prevention of venous thromboembolism after total hip replacement: a randomised, double-blind, non-inferiority trial. *Lancet* 2007;370:949-56.
- Eriksson BI, Dahl OE, Rosencher N, et al. Oral dabigatran etexilate vs. subcutaneous enoxaparin for the prevention of venous thromboembolism after total knee replacement: the RE-MODEL randomized trial. *J Thromb Haemost* 2007;5:2178-85.
- Schulman S, Kearon C, Kakkar AK, et al. Dabigatran versus warfarin in the treatment of acute venous thromboembolism. *N Engl J Med* 2009;361:2342-52.
- Product information for *Xarelto*. Janssen Pharmaceuticals, Inc. Titusville, NJ 08560. October 2017.
- Product monograph for *Xarelto*. Bayer Inc. Toronto, ON M9W 1G6. December 2017.
- Falck-Ytter Y, Francis CW, Johanson NA, et al. Prevention of VTE in orthopedic surgery patients: antithrombotic therapy and prevention of thrombosis, 9th ed: American College of Chest Physicians evidence-based clinical practice guidelines. *Chest* 2012;141(Suppl 2):e278S-e325S.
- Guyatt GH, Akl EA, Crowther M, et al. Executive summary: antithrombotic therapy and prevention of thrombosis, 9th ed: American College of Chest Physicians evidence-based clinical practice guidelines. *Chest* 2012;141(Suppl 2):7S-47S.
- January CT, Wann LS, Alpert JS, et al. 2014 AHA/ACC/HRS guideline for the management of patients with atrial fibrillation: a report of the American College of Cardiology/American Heart Association Task Force on Practice Guidelines and the Heart Rhythm Society. *Circulation* 2014;130:e199-267.
- Linkins LA, Choi PT, Douketis JD. Clinical impact of bleeding in patients taking oral anticoagulant therapy for venous thromboembolism: a meta-analysis. *Ann Intern Med* 2003;139:893-900.
- Patel MR, Mahaffey KW, Garg J, et al. Rivaroxaban versus warfarin in nonvalvular atrial fibrillation. *N Engl J Med* 2011;365:883-91.
- EINSTEIN Investigators, Bauersachs R, Berkowitz SD, et al. Oral rivaroxaban for symptomatic venous thromboembolism. *N Engl J Med* 2010;363:2499-510.
- EINSTEIN-PE Investigators, Buller HR, Prins MH, et al. Oral rivaroxaban for the treatment of symptomatic pulmonary embolism. *N Engl J Med* 2012;366:1287-97.
- FDA draft briefing document for the Cardiovascular and Renal Drugs Advisory Committee. NDA 202439. *Xarelto* tablets. Meeting date September 8, 2011. Document based on applicant's information submitted up to August 9, 2011. <http://www.fda.gov/downloads/AdvisoryCommittees/>

More. . .

- CommitteesMeetingMaterials/Drugs/CardiovascularandRenalDrugsAdvisoryCommittee/UCM270796.pdf. (Accessed April 11, 2016).
25. Product information for *Coumadin*. Bristol-Myers Squibb Company. Princeton, NJ 08543. August 2017.
 26. Product monograph for *Coumadin*. Bristol-Myers Squibb Canada. Montreal, QC H4S 0A4. March 2017.
 27. Singer DE, Albers GW, Dalen JE, et al. Antithrombotic therapy in atrial fibrillation: American College of Chest Physicians evidence-based clinical practice guidelines (8th edition). *Chest* 2008;133(Suppl 6):546S-592S.
 28. Barritt DW, Jordan SC. Anticoagulant drugs in the treatment of pulmonary embolism: a controlled trial. *Lancet* 1960;1:1309-12.
 29. Smith P, Arnesen H, Holme I. The effect of warfarin on mortality and reinfarction after myocardial infarction. *N Engl J Med* 1990;323:147-52.
 30. Hurlen M, Abdelnoor M, Smith P, et al. Warfarin, aspirin, or both after myocardial infarction. *N Engl J Med* 2002;347:969-74.
 31. Adams GF, Merrett JD, Hutchinson WM, Pollock AM. Cerebral embolism and mitral stenosis: survival with and without anticoagulants. *J Neurol Neurosurg Psychiatry* 1974;37:378-83.
 32. Szekely P. Systemic embolism and anticoagulant prophylaxis in rheumatic heart disease. *Br Med J* 1964;1:1209-12.
 33. Silaruks S, Thinkhamrop B, Tantikosum W, et al. A prognostic model for predicting the disappearance of left atrial thrombi among candidates for percutaneous transvenous mitral commissurotomy. *J Am Coll Cardiol* 2002;39:886-91.
 34. Whitlock RP, Sun JC, Fremes SE, et al. Antithrombotic and thrombolytic therapy for valvular disease: antithrombotic therapy and prevention of thrombosis, 9th ed: American College of Chest Physicians evidence-based clinical practice guidelines. *Chest* 2012;141(Suppl 2):e576S-e600S.
 35. Douketis JD, Spyropoulos AC, Spencer FA, et al. Perioperative management of antithrombotic therapy: antithrombotic therapy and prevention of thrombosis, 9th ed: American College of Chest Physicians evidence-based clinical practice guidelines. *Chest* 2012;141(Suppl 2):e326S-50S.
 36. Kulik A, Ruel M, Jneid H, et al. Secondary prevention after coronary artery bypass graft surgery: a scientific statement from the American Heart Association. *Circulation* 2015;131:927-64.
 37. Lansberg MG, O'Donnell MJ, Khatri P, et al. Antithrombotic and thrombolytic therapy for ischemic stroke: antithrombotic therapy and prevention of thrombosis, 9th ed: American College of Chest Physicians evidence-based clinical practice guidelines. *Chest* 2012;141(Suppl 2):e601S-e36S.
 38. Clinical Resource, *Triple Antithrombotic Therapy. Pharmacist's Letter/Prescriber's Letter*. April 2017.
 39. You JJ, Singer DE, Howard PA, et al. Antithrombotic therapy for atrial fibrillation: antithrombotic therapy and prevention of thrombosis, 9th ed: American College of Chest Physicians evidence-based clinical practice guidelines. *Chest* 2012;141(Suppl 2):e531S-75.
 40. Agnelli G, Buller HR, Cohen A, et al. Oral apixaban for the treatment of acute venous thromboembolism. *N Engl J Med* 2013;369:799-808.
 41. Product information for *Savaysa*. Daiichi Sankyo, Inc. Parsippany, NJ 07054. November 2017.
 42. Giugliano RP, Ruff CT, Braunwald E, et al. Edoxaban versus warfarin in patients with atrial fibrillation. *N Engl J Med* 2013;369:2093-104.
 43. Hokusai-VTE Investigators, Buller HR, Decousus H, et al. Edoxaban versus warfarin for the treatment of symptomatic venous thromboembolism. *N Engl J Med* 2013;369:1406-15.
 44. Product monograph for *Lixiana*. Progress Therapeutics. Newmarket, ON L3Y 8Y1. July 2017.
 45. Mavranakas TA, Samer CF, Nessim SJ, et al. Apixaban pharmacokinetics at steady state in hemodialysis patients. *J Am Soc Nephrol* 2017 March 16 [Epub ahead of print].
 46. De Vriese AS, Caluwe R, Baileul E, et al. Dose-finding study of rivaroxaban in hemodialysis patients. *Am J Kidney Dis* 2015;66:91-8.
 47. Sarratt SC, Nesbit R, Moye R. Safety outcomes of apixaban compared with warfarin in patients with end-stage renal disease. *Ann Pharmacother* 2017;51:445-50.
 48. Product information for *Bevyxxa*. Portola Pharmaceuticals. South San Francisco, CA 94080. June 2017.
 49. Cohen AT, Harrington RA, Goldhaber SZ, et al. Extended thromboprophylaxis with betrixaban in acutely ill medical patients. *N Engl J Med* 2016;375:534-44.
 50. Nishimura RA, Otto CM, Bonow RO, et al. 2017 AHA/ACC focused update of the 2014 AHA/ACC guideline for the management of patients with valvular heart disease: a report of the American College of Cardiology/American Heart Association Task Force on Clinical Practice Guidelines. *Circulation* 2017;135:e1159-95.
 51. Chi G, Yee MK, Amin AN, et al. Extended-duration betrixaban reduces the risk of rehospitalization associated with venous thromboembolism among acutely ill hospitalized medical patients: findings from the APEX trial (Acute Medically ill venous thromboembolism prevention with EXTended duration betrixaban trial). *Circulation* 2018;137:91-4.

Cite this document as follows: PL Detail-Document, Comparison of Oral Anticoagulants. Pharmacist's Letter/Prescriber's Letter. May 2016.



Evidence and Recommendations You Can Trust...



3120 West March Lane, Stockton, CA 95219 ~ TEL (209) 472-2240 ~ FAX (209) 472-2249
Copyright © 2016 by Therapeutic Research Center

Subscribers to the *Letter* can get *PL Detail-Documents*, like this one,
on any topic covered in any issue by going to www.PharmacistsLetter.com,
www.PrescribersLetter.com, or www.PharmacyTechniciansLetter.com